
1T E C H N I C A L  A S S E S S M E N T  R E P O R T  F O R  L C  T A I Z

Yemen Water Sector
Yemen Water Sector - Damage Assessment Report of the Urban Water 
Supply and Sanitation Situation in Yemen – Stage IV 

Part 2: Situational Assessment Report

Annex 12 Technical Assessment Report for Taiz

STAGE FOUR

Published by



PA R T  2  –  S I T U A T I O N  A S S E S S M E N T  R E P O R T2

Imprint 
 
Published by the 
Deutsche Gesellschaft fürInternationale Zusammenarbeit (GIZ) GmbH 
 

 
Registered offices 
Bonn and Eschborn, Germany 
 
Friedrich-Ebert-Allee 36 + 40 
53113 Bonn 
T +49 228 44 60 - 0 
F +49 228 44 60 - 17 66 
Dag-Hammarskjöld-Weg 1 – 5 
65760 Eschborn 
T +49 6196 79 - 0 
F +49 6196 79 - 11 15 
[...]
information about groundwater status hampers effective 
water resource planning and development. The institution 
is actively engaged in projects to mitigate water scarcity, 
seeking cooperation with humanitarian organizations and 
exploring various strategies to secure sustainable water 
supplies for the city of Ta›izz.

Water source quality and monitoring
The wells and water sources supplying the city of Ta›izz 
lack designated water reserve areas due to the absence of 
necessary laws and regulations. While most well fields are 
situated far from sources of pollution, emergency wells 
within the city, especially in Al-Mazra›a directorate, may 
be at risk of contamination due to the lack of sewage 
network services.



The water quality, particularly in terms of suitability for 
drinking, is generally reported as unsatisfactory (with an 
85% rate of non-suitability). However, for domestic use, 
the water is considered suitable. There is no current plan 
to address the decline in water quality, and some well sites 
face exposure to floods, albeit at a low rate (4%). Regular 
maintenance of wells occurs, dependent on support from 
donor organizations, as the institution lacks the necessary 
equipment due to the impacts of the ongoing war.

Water resource management
Key findings include conflicts over wells due to military 
and non-lawful entities, the absence of a regulatory 
body, lack of legally binding allocation procedures, 
robust coordination with the General Authority for 
Water Resources, no community participation in basin 
management, private wells as water sources for service 
providers, and no other sectors benefiting from current 
water sources. This snapshot provides insights into 
the challenges and opportunities in water resources 
management in the region.

7.1.4	 Non-Revenue Water
Water consumption service areas data 
There was considerable change in the water production 
during the assessed years which increased by 70 %, but the 
impact of crisis is not considerable on the consumption 
per capita per day which increase from 4.9 to 9.6 lpcd, 
which is too low compared to the average consumption 
in Yemen with 49 lpcd, the supply situation in Ta›izz is 
relatively acceptable. 

However, the table below shows water balance for the 
years (2017-2022).

Description 2017 2018 2019 2020 2021 2022

water 
production(/year)

307,839 539,771 764,341 653,495 692,695 1,052,602

water supplied by 
distribution points 
or cisterns m3

0 0 43,063 134,710 141,822 163,400

Water supplied by 
water transport 
trucks (operated 
by the private 
sector.»

61,200 70,430 75,360 89,000 100,800 100,800

water 
consumption (m3/
year) (billing )

N/A N/A N/A N/A N/A N/A

Nos of connection 52,308 52,367 52,629 52,660 52,697 52,789

Nos. of supplied 
population

173,820 185,320 387,281 422,499 349,300 505,987

water 
consumption lpcd 

4.9 8.1 8.0 7.1 8.9 9.6

NRW in  m3/year N/A N/A N/A N/A N/A N/A

% of total water 
losses

N/A N/A N/A N/A N/A N/A

Table 7.5: Water balance for the years (2017-2022)

7.2	 Sanitation system
7.2.1	General data of the wastewater system, 

sewer network 
In 2022, from the 775,048 residents in LC Ta›izz, about 81 
% respective Ta›izz people are served through the public 
sewer network and the institution do not have available 
data for whom served by other providers. More details are 
provided in Table 7.8-

Description / Facility unit 2017 2018 2019 2020 2021 2022

Total Population No. 698,594 714,315 729,037 744,062 759,397 775,048

Population served by the institution/
branch

No. 252,520 368,320 410,920 488,920 557,560 630,210

Total area covered by the services 
provided by the institution/branch

Km² 480 480 480 480 480 480

Total area served by the institution/
branch

Km² 80 120 150 170 200 230

Average number of people in water 
connections

No. 10.5 10.5 10.5 10.5 10.5 10.5

Total population served by other 
service providers

No. N/A N/A N/A N/A N/A N/A

Area served by other service providers Km² 18 18 19 10 21 22

Number of connections served by 
the institution/branch through the 
sewage network

No. 42,752 42,752 44,752 45,650 46,750 48,750

Number of connections served by 
the institution/branch through septic 
tank trucks (whitats)

No. N/A N/A N/A N/A N/A N/A



Number of connections served by the 
institution/branch through digestion 
tanks (septic tanks)

No. 8,220 8,220 8,220 9,560 9,930 9,930

Type of Sewer Collection and 
Transport System 

System oxidation basins oxidation basins oxidation basins oxidation basins oxidation basins oxidation basins

Total Length of Sewer Network m 241,000 241,000 254,000 269,000 279,000 290,000

Length of Gravity Sewer Network m 238,000 238,000 251,000 266,000 276,000 287,000

Length of Main Sewer Pipes 
(Pressurized Pipes)

m N/A N/A N/A N/A N/A N/A

Total Number of Sewage Treatment 
Plants

count 1 1 1 1 1 1

Total Number of Sewage Pumping 
Stations

count 1 1 1 1 1 1

Number of Main Flow Meter 
Installed in Sewer Network and 
Treatment Plants

count NA NA NA NA NA NA

Nominal Capacity of Sewage 
Pumping Stations

m³/day 2,000 2,000 2,000 2,000 2,000 2,000

Current Capacity of Sewage Pumping 
Stations

m³/day 2,000 2,000 2,000 2,000 2,000 2,000

Number of Manholes in Sewer 
Collection and Transport System

count

Total Design Flow Capacity for Daily 
Wastewater Entering All Sewage 
Treatment Plants

m³/day 17,000 17,000 17,000 17,000 17,000 17,000

Quantity of Current Wastewater 
(Actual) at the Inlet of All Sewage 
Treatment Plants

m³/day NA NA NA NA NA NA

Number of Analysis Tanks 
(Anaerobic), Inspection Tanks, etc. per 
Area if Available

count NA NA NA NA NA NA

Quantity of Wastewater and Sludge 
from Other Systems at Sewage 
Treatment Plants

m³/day NA NA NA NA NA NA

Number of Primary Treatment Tanks 
(in Hospitals, Slaughterhouses, 
Factories, Laboratories, etc.), if 
Available

count NA NA NA NA NA NA

If There Are No Safe Systems 
for Disposal and Treatment of 
Wastewater, How Is Wastewater 
Collected and Disposed?

Not Applicable NA NA NA NA NA NA

Total Number of Requests for 
Pumping and Emptying Sewage 
from Other Systems, e.g., Pits and 
Anaerobic Tanks

count NA NA NA NA NA NA

Percentage of Wastewater Treated 
Properly from the Total Treated 
Wastewater Quantity

% NA NA NA NA NA NA

Table 7.6: General data of the sewerage system



Here is the sewer collection and transmission network 
information in LC Ta›izz:

Components 

of Sewage 

Network 

Sewage 

System 

Collection 

Lines / 

Transmission 

Lines

Installation 

Date
Installation Area Diameter Material Quantity

Operational 

Status 

Current 

Status 

Concrete pipes and 
stone manholes and 
chambers

Separate Collection/
Transmission 
Lines

1970 Old City, Jamal Street, 
Al-Musalla, Republican, 
Jahmaliyah, Al-Harish, 
Al-Ajinnat

600, 500, 400, 
300, 250, 200, 
160

Reinforced 
Concrete

Partially 
Operational

Deteriorated

Stone manholes and 
stone chambers

Separate Collection/
Transmission 
Lines

1970 Old City, Jamal Street, 
Al-Musalla, Republican, 
Jahmaliyah

500, 600, 800 Stones Partially 
Operational

Deteriorated

Ductile iron pipes, 
concrete manholes, 
and block inspection 
chambers

Separate Collection/
Transmission 
Lines

1987 Al-Thawra, Al-Jahmaliyah, 
Al-Kawthar, Al-Darb, 
Joulah Sinnan

300, 400 Cement-
lined Ductile 
Iron

Operational Intact

Plastic pipes, concrete 
manholes, block 
inspection chambers, 
and concrete 
inspection chambers

Separate Collection/
Transmission 
Lines

1995 All remaining 
neighborhoods in the 
Muzaffar and Cairo 
directorates

600, 500, 400, 
300, 250, 200, 
160

UPVC 
Plastic

Operational Intact

Table 7.7: Sewer network components

 Components of sewage treatment plant

Statement 
Current 

Status

Operational 

Status

Operational Problems/

Failures
Reasons for Stoppage/Damage

Sewage Discharge Unit from Suction Pipes 5 4 Destroyed due to war Components malfunctioning

Balance Tank 5 4 Destroyed due to war Components malfunctioning

Inlet Pump Station 5 4 Destroyed due to war Components malfunctioning

Intermediate Pump Station 5 4 Destroyed due to war Components malfunctioning

Coarse Screens (Large Openings) 5 4 Destroyed due to war Components malfunctioning

Fine Screens (Small Openings) 5 4 Destroyed due to war Components malfunctioning

Sand Trap Channel 5 4 Destroyed due to war Components malfunctioning

Flow Measurement Unit 5 4 Destroyed due to war Components malfunctioning

Primary Sedimentation Tanks 5 4 Destroyed due to war Components malfunctioning

Distribution and Mixing Chambers 
between Treatment Stages

5 4 Destroyed due to war Components malfunctioning

Aeration Tanks 5 4 Destroyed due to war Components malfunctioning

Secondary Sedimentation Tanks 5 4 Destroyed due to war Components malfunctioning

Return Sludge Pump Station 5 4 Destroyed due to war Components malfunctioning

Excess Sludge Pump Station 5 4 Destroyed due to war Components malfunctioning

Sludge Storage Tanks 5 4 Destroyed due to war Components malfunctioning

Sludge Thickening and Dewatering Unit 5 4 Destroyed due to war Components malfunctioning

Anaerobic Sludge Digesters 5 4 Destroyed due to war Components malfunctioning

Digested Sludge Pump Station 5 4 Destroyed due to war Components malfunctioning

Water Separation from Sludge Unit 5 4 Destroyed due to war Components malfunctioning

Biological Gas Treatment Units 5 4 Destroyed due to war Components malfunctioning

Biogas Storage Units 5 4 Destroyed due to war Components malfunctioning

Biogas Flaring 5 4 Destroyed due to war Components malfunctioning

Sludge Drying Beds 5 4 Destroyed due to war Components malfunctioning



Sterilization Unit 5 4 Destroyed due to war Components malfunctioning

Preparation and Chemical Dosing 
Equipment

5 4 Destroyed due to war Components malfunctioning

Final Treatment for Reuse of Plant Outputs 
(Note the type of treatment in the Notes 
column)

5 4 Destroyed due to war Components malfunctioning

Extensions and Side Drainage Attachments 
outside the Station

5 4 Destroyed due to war Components malfunctioning

Pipeline Extensions at the Station›s Inlet 
and Outlet, Between Distribution Rooms, 
Tanks, and Basins

5 4 Destroyed due to war Components malfunctioning

Odor Treatment Unit 5 4 Destroyed due to war Components malfunctioning

Other (Please add additional lines for any 
other components)

5 4 Destroyed due to war Components malfunctioning

Table 7.8: Sewage treatment plant components 

7.2.2	 Sewage treatment plants and design standards
The station is located in the Al-Burayhi Area on Street 60 
(outside the city and under Houthi control). Unfortunately, 
specific details such as available land area, construction 
date, total construction cost, funding entity, and operation 
start date are not available in the provided data.

The station comprises three treatment stages, utilizing 
the main technology of biological treatment. Information 
regarding the efficiency upgrade date is also not provided. 
Average daily flow is 9,000 m3/day, specific values are not 
available for many parameters, including organic load, 
population served, and various water quality parameters 
at both the inlet and outlet of the station.

There is absence of information regarding the design 
criteria for oxygen demand, chemical oxygen demand, 
suspended solids, ammonia content, nitrogen compounds, 
and phosphorus content. Additionally, details such as 
seasonal temperature design, water disinfection method, 
and national/international standards for treated sewage 
water are also lacking.

Concerning the disposal of treated sewage water, the data 
indicates that it is not discharged into the sea, springs or 
water ponds, basins or tanks, wetlands, or soil. However, 
it is noted that the treated sewage water is utilized 
for agricultural purposes and is not used for burial or 
disposed of in waste dumps.

Electro-Mechanical Units/Facilities for the Sewage 
System 
The sewage pumping station is located in Wadi Al-Qadi - 
Al-Hajari, is a lifting station, established in the year 2000, 
equipped with 2 pumps, a capacity of 2000 cubic meters 
per day, and powered by diesel generator.

The sewage pumping station, featuring a pump 
identified as «ZUG OC100F 45/2AW 230.» The pump is of 
submersible type, with a model manufactured in 2018 by 
ZENIT. It has been in service since 2021, demonstrating 

a current productivity of 150.9 m³/h and operating at a 
total lift of 25 meters. The pump is reported to be in good 
condition and is performing excellently.

Operation management of a sewage treatment station
No information as the station is located outside the city 
under the control of the rebels. 

7.3	 Operation and Maintenance   
7.3.1	 Operation and Maintenance (O&M) 
management 
Water Supply Operations Management:
	� Production Plan:
	y A production plan based on demand management 

policy and actual needs is in place.
	� Plan Adherence:
	y The specified procedure in the water production 

plan is followed.
	� Control and Monitoring:
	y Procedures exist for controlling and monitoring the 

operation of the water production and distribution 
system based on the prepared plan.

	� Documentation System:
	y There is a documentation system for the operation 

of machines and equipment.
	y Documentation is done through both manual 

records and an automated system.
	� Automated Systems:
	y While there are no automated systems (e.g., SCADA), 

historical operation records exist for all important 
equipment.

	� Qualified Staff:
	y There is a need for additional qualified staff to cover 

various sites and facilities for water production and 
distribution.

	� Challenges Faced by Operations Team:
	y Aging assets, equipment, and machines requiring 

replacement.
	y Shortage of water sources due to stoppage in conflict 

areas.



	y High water losses from fractures, leaks, and meter 
theft.
	y Emptying of institution›s warehouses due to attacks 

and looting.
	y Urgent need to recover distribution zone systems 

and reconsider network pressures.
	� Recommendations for Improvement:
	y Neutralize sites and facilities from conflict locations.
	y Provide more intensive training programs, especially 

in technical aspects and modern technologies.
	y Support the institution with required operational 

expenses for maintenance and continuous 
operation.

	� Overall Status:
	y Despite challenges, the system is operational with 

adherence to the production plan, manual and 
automated documentation, and an acknowledgment 
of the need for improvements and support.

Water Supply Maintenance Management:
	� Maintenance Plan:
	y A documented and comprehensive maintenance 

plan for all electro-mechanical equipment and 
assets used in water production and distribution is 
available.
	y The latest plan is attached as B.5.2-1.

	� Qualified Maintenance Staff:
	y Adequate qualified staff is available for executing 

various maintenance operations required for 
equipment and machines used in water production 
and distribution.

	� Maintenance Workshop:
	y There is no dedicated maintenance workshop for 

the water system due to looting and destruction of 
technical workshop components.

	� Workshop Equipment:
	y The workshop lacks all necessary tools, devices for 

inspection and measurement, and materials for 
maintenance due to looting and destruction.

	� Documentation and Archives:
	y Maintenance archives contain technical drawings, 

operation and maintenance documents, and 
equipment manuals in both paper and electronic 
formats.

	� Manufacturer Recommendations:
	y Preventive maintenance recommendations from 

manufacturers are implemented for at least the 
main equipment in the water system.

	� Coding and Numbering System:
	y There is a coding and numbering system for 

machines and equipment.
	y Each machine or equipment has a dedicated card 

with all its basic data, and there is a daily record of 
updates on these machines.

	� Maintenance Archives:
	y There is a system for archiving various maintenance 